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Salt Spray Chamber BCX-3000 19542
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ELECTRICAL AND ELECTRONICS INSTITUTE
FOUNDATION FOR INDUSTRIAL DEVELOPMENT

975 Moo 4, Bangpoo Industrial Estate Soi 8, Sukhumvit Road km.37, Phraek Sa,
Mueang Samut Prakan, Samut Prakan 10280 Tel. +66 2709 4860-8 Fax. +66 2324 0917-8

TEST IIEI'IIII'I' [Electronic Rust Protection ]

Page 1/5

Report No. L0068(E)/58
Operation No. 5802BL0075
Name and address of customer NAVATKIT CO.,LTD.

Sample description

Sample No.

Sample characteristic and condition ~ Normal

Sample received date

Test date

Test standard

925/20-21 Soi Akekachai 32, Akekachai Road, Mahachai,
Muang, Samutsakorn 74000 Thailand

Tel.: 081-3760381 Fax.: 02-4183158

Samples were submitted and identified by/on behalf of the customer as following:

Part name: Electronic Rust Protection by | Guard
1 set

BLOO75

L /I 5 | BN M

| February 6, 2015
February 25, 2015 - March 2, 2015

~ Salt spray test according to customer requirements.

Test report Details of the test report as shown on the following pages.
Certified by SR,
(MrArthit Wussanamongkol) (Mr.Arthit Wussanam o) o
Group Manager (Act.) Division Manage
Environmental Test Group Operation Dim]w(ﬂ“jaiﬁﬁgﬂﬂsaﬁﬂé
05 MAR 2015 05 MARFWALAND ELECTRONICS INSTITUTE
Test personnel : NC.

This reportt is certified only on the tested sample. Prohibit to reproduce some part of them without permission from the Electrical and Electronics Institute.

FT 002(E)-6/08-56
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Sample photo

This report is certified only on the tested sample. Prohibit to reproduce some part of them without permission from the Electrical and Electronics Institute.

Tested by FT 003(E)-3/08-56

.................................



€)

aniulwwhsasdnnsaiind

ELECTRICAL AND ELECTRONICS INSTITUTE

ELECTRICAL AND ELECTRONICS INSTITUTE
FOUNDATION FOR INDUSTRIAL DEVELOPMENT

Report No. : LOO68(E)/58

Operation No. : 5802BL0075

TEST IIEI‘IIII'I' [Electronic Rust Protection]
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1. TEST METHOD

The tested unit was tested according to the specifications required by applicant. The test specifications are

described. ( IEC 60068-2-11)

Test item: Salt spray test

Condition test

Temperature of the test chamber

+1.1 o

35 =1

C

Salt solution concentration

5+1% by mass of sodium chloride

PH value of the solution

Between 6.5 and 7.2 at a temperature of 35 °C

Duration of the exposure 72 hrs.

2. TEST EQUIPMENT

The following test equipment was used for the test:

~ Model
BCX-3000

Equipment Serial No.

Salt Spray Chamber 19542

3. TEST RESULTS

The results are shown in photo No.1 and No.2

This report is certified only on the tested sample. Prohibit to reproduce some part of them without permission from the Electrical and Electronics Institute.
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Photo No.1 : Before test

Photo No.2 : After test: Sample no have red rust.

This report is certified only on the tested sample. Prohibit to reproduce some part of them without permission from the Electrical and Electronics Institute.
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Photo No.3 : Testing within chamber before test

Photo No.4 : Testing within chamber after test

This report is certified only on the tested sample. Prohibit to reproduce some part of them without permission from the Electrical and Electronics Institute.
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